
Outdoor Sturdy Child
Swing Set with 2 Swings,
Trapeze, Glider, and Slide

SKU: BSW09





 

2 

 

TOOLS NEEDED 

 
Please prepare the following tools prior to assembling this equipment. 
 

  

Hammer 

(May be needed for installing anchor) 

(Not included) 

 

Wrench (Included) 

Big Allen wrench (Included) 

Wrench (included) 

Small Allen wrench (Included) 

Small Allen wrench (Included) 

 

Special Socket Wrench (Included) 

Tape Measure (Not included) 

Flat head and Philips head screwdriver 

(Not included) 

 



 

3 

PARTS LIST 
 
Parts List for Main Frame 

 
Hardware used for Main Frame 

Parts List for Trapeze 

Part No. Picture Description Quantity 

A1A 
 

TOP BAR - SHORT 1 

A2A  TOP BAR - MIDDLE 1 

A3A 
 

TOP BAR - LONG 1 

C2  END CAP (PRE-ASSEMBLED) 2 

A4A  UPPER LEG 4 

A5A  LOWER LEG 4 

A6  CROSS BAR 1 

A7  
CROSS BAR– WITH TWO HOLES FOR 

CONNECTING SLIDE 
1 

Part No. Picture Description Quantity 

B1  BOLT5/16" x 2.52" (8mm x 64mm) 20 

B3  NYLON NUT 5/16’’ (8mm) 20 

B4 
 

PLASTIC CAP (WITH ARC WASHER) 20 

B5  ARC WASHER 5/16’’ (8mm) 16 

B6  WASHER 5/16’’ (8mm) 4 

Part No. Picture Description Quantity 

P1 
 

TRAPEZE 1 

P2  EYE- BOLT (PRE-ASSEMBLED) 2 

P3  RUBBER CAP (PRE-ASSEMBLED) 2 

P4  NYLON NUT 5/16" (8mm) 2 

P5 
 

PLASTIC CAP  

(CURVED FOR ARC WASHER) 
2 



 

4 

Parts List for Swing Seat 

Hardware used for Swing Seat 

Parts List for Glide Ride 

 

Part No. Picture Description Quantity 

J1 
 

SWING CHAIN  4 

J2  
EYE-BOLT 

(PRE-ASSEMBLED TO SWING CHAIN) 
8 

J3 
 

SWING SEAT 2 

Part No. Picture Description Quantity 

J4  NYLON NUT 5/16" (8mm) 8 

J5  LARGE WASHER 4 

J6  
PLASTIC CAP  

(CURVED FOR ARC WASHER) 
4 

J7 
 

PLASTIC CAP 

(FLAT FOR LARGE WASHER) 
4 

Part No. Picture Description Quantity 

L1-N  TOP SECTION HANGER 2 

L2-N  GLIDE SEAT SUPPORT 2 

M1  TUBE CAP (PRE-ASSEMBLED) 2 

M2  
SMALL NYLON BEARING 

(PRE-ASSEMBLED) 
2 

M3  LARGE BEARING 4 

M4 
 

GLIDE SEAT 2 

M5 
 

FOOTREST 2 

L3 
 

BRACKET 1 

L4 
 

BRACKET CLAMP 1 

L5  REINFORCING STEEL SPACER 2 



 

5 

Hardware used forGlide Ride 

 
Parts used for Slide 

 

N3  BOLT 5/16" x 1" (8mm x 25mm) 2 

N10  NYLON NUT 5/16" (8mm) 2 

N1  BOLT 1/4" x 1.46" (6mm x 37mm) 4 

N2  BOLT 1/4"x 1.7" (6mm x 43mm) 2 

N4  SCREW 1/4" x 0.73" (5.4mm x 18.5mm) 4 

N5 
 

J-BOLT 2 

N6  SPRING WASHER (MEDIUM) 4 

N7 
 

NUT 1/4" (6mm) 2 

N8  CAP BOLT 1/4" x 0.55" (6mm x 14mm) 2 

N9  CAP NUT 1/4" (6mm) 4 

N11 
 

SPRING WASHER (LARGE) 2 

N12  WASHER (SMALL) 4 

Part No. Picture Description Quantity 

X1-N 
 

SLIDE SUPPORT (WITH OPENING) 1 

X2-N 
 

SLIDE SUPPORT 1 

X3-N  SLIDE LEG TUBE 2 

X4-N  SLIDE TOP SUPPORT BAR 1 

X5-N 
 

SLIDE FRONT SUPPORT 1 

X6 
 

SLIDE LADDER STEPS 2 

Y2 
 

SLIDE 1 



 

6 

Hardware used for Slide 
 

 

 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

Part No. Picture Description Quantity 

Y1 
 

PLASTIC CONNECTOR 2 

Z1  BOLT 1/4"x38mm 2 

Z2  BOLT 1/4"x115mm 2 

Z3  SPRING WASHER(LARGE) 4 

Z4  CAP NUT 1/4" 10 

Z5  CAP BOLT 1/4"x14mm 4 

Z6  SPRING WASHER (MEDIUM) 20 

Z7  BOLT 1/4"x75mm 2 

Z8  BOLT 1/4"x35mm 4 

Z9  BOLT 1/4"x60mm 4 



 

7 

AREA OF INSTALLATION- SWING SET TOP BAR 

 

 

 

 

 

Step 1– Assemble the top bar frame of the swing set 

 Connect Top Bars A1A, A2A and A3A together and secure with B1, B5, B4 and B3 as shown in 

the enlarged diagram. On A2A, make sure the round hole is facing up and concave hole is 

facing down. 
 

NOTE: For easier assembly, do not tighten the bolts all the way initially to allow room for 

adjustment. You must go back and fully tighten all bolts and close the plastic caps after the 

entire swing set is assembled. 

 



 

8 

 

AREA OF INSTALLATION- UPPER SIDE LEGS 

 

 

 

 

 

Step 2– Assemble the support legs of swing set 

 Insert A4A into the sockets on A1A. Align holes and secure with B1, B5, B4 and B3 as shown in 

the enlarged diagram. Repeat in the same manner for A3A. 

 



 

9 

AREA OF INSTALLATION- LOWER SIDE LEGS 

 

 

 

 

 

Step 3– Assemble the support legs of swing set 

Connect A5A to A4A. Align holes and secure with B1, B5, B4 and B3 as shown.  

 

 



 

10 

AREA OF INSTALLATION- CROSS BARS 

 

 

 

 

 

Step 4– Attach the crossbar to the support legs 

 Attach A6 to A5A on the right side of the swing set. Secure using B1, B6, B4 and B3 as shown.  

 Attach A7 to A5A on the left side of the swing set. Secure using B1, B6, B4 and B3.  

 

IMPORTANT NOTE: The extra 2 holes on A7 will be used for connecting the slide in later steps. 

Please make sure the holes are placed closer towards the front of the swing, i.e. where the slide 

will be sliding down. This is important to avoid the risk of entrapment. 

 



 

11 

AREA OF INSTALLATION– SWINGS 

 

Step 5–Swing Seat Assembly 

 Connect the swing chains (J1) to the Swing Seat (J3) with J5, J7 and J4. Attach the swing to the 

top bar (A1A) with J6 and J4. Repeat in the same manner for the other swing by attaching it to 

A3A. Make sure all the bolts are securely fastened. 

 

  



 

12 

AREA OF INSTALLATION - TRAPEZE 

 

Step 6- Trapeze Assembly 

 Attach P1 to A2A and secure with P5 and P4 as shown below. Make sure the bolts are securely 

fastened. 

 

 

 

 

  



 

13 

AREA OF INSTALLATION - GLIDE RIDE 

 

Step 7- Glide Ride Assembly 

 Secure brackets L4 and L3 to A3A using N3, L5 and N10 as shown. Use the special socket 

wrench provided to fully tighten the bolts and nuts. 

 

 

  



 

14 

Step 8- Glide Ride Assembly(continued) 

 Attach M5 to L1-N with N4 and N12 as shown in Diagram A, and then connect it to L3 using N2 

and N7 as shown in Diagram B. Repeat in the same manner on both sides and make sure all 

bolts are securely fastened. 

Note: L1-N is pre-assembled with M2. In the event that it has fallen out, please make sure it is 

reinserted into L1-N before connecting it to L3. 

  



 

15 

Step 9- Glide Ride Assembly (continued) 

 Attach L2-N to the two sides of L1-N using N5, M3, N11 and N8 as shown in Diagram A. 

 Place M4 on top of L2-N and secure with N1, N6 and N9 as shown in Diagram B. 

  



 

16 

AREA OF INSTALLATION - SLIDE 

 

Step 10 - Slide assembly 

 Insert Slide Front Support (X5-N) into Slide (Y2) and secure with Z9, Z6 and Z4 as shown in 

below. 

 

 

 

 



 

17 

Step 11 –Slide assembly (continued) 

 Insert Slide Leg Tube (X3-N) into X1-N and X2-N as shown. Align the holes and hold in position. 

 Connectthe Slide Top Support Bar(X4-N) onto the Slide Supports (X1-N and X2-N)and secure 

using Z1, Z6, Z3 and Z5as shown in DIAGRAM11-1. 

 

 

DIAGRAM 11-1 

 

 

  

Bolt holes face up 



 

18 

Slide assembly (continued) 

 Connect Slide Ladder Steps (X6) to Slide Supports (X1-N and X2-N) .Secure using Z8, Z6 

and Z4 as shown in DIAGRAM 11-2. 

 

 

DIAGRAM 11-2 

 

 
 

 

 

 

 

 

 



 

19 

Step 12 –Slide assembly (continued) 

 Push the slide (Y2) down and combine with the Slide Top Support Bar (X4-N). 
 Secure Slide (Y2) to both sides to the leg tubes using Z2, Z6, Z6 and Z4 as shown in below. 

Note: Make sure the Slide (Y2) is securely attached in place. 

 

 

 

 

 

 

 



 

20 

Step 13 –Connect the slide to the swing set 

 Connect the assembled slide to the swing set frame. Place Plastic Connector (Y1) between A7 
and X1-N and secure together using Z7, Z6,Z3 and Z5 as shown below. 

 

 

 

 

 



 

21 

Congratulations!  

You have now completed installing the equipment. Please make sure to go back and check all 

hardware and ensureall bolts and nuts are securely tightened before using the playground 

equipment. 

 

 Warning! 

Do not let children use the playground equipment until it is properly assembled and anchored 

(anchors not included). 

 

Constant adult supervision required during use. Please make sure all supervisors have read and 

understand the warnings and use instructions contained in this manual. Do not allow access by 

children if any parts are missing or damaged. Call our customer service for assistance if any 

replacement parts are needed. Only official Sportspower genuine parts should be used. Use of 

non-authorized parts shall void the warranty on the product. 

 

WARNING! 

Please ensure the slide is attached towards the front of the swing set. This is to avoid the risk of 

entrapment. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



8307 S 192nd St Kent, WA 98032 

Phone:833-926-2323 

hello@aleko.com 

www.ALEKO.com 




